
Fiche technique UT‐2000S/ Technical sheet UT‐2000S 
ApplicaƟon  Commerciale, InsƟtuƟonnelle 

Commercial , InsƟtuƟonnal 

Usage  Moyen/Robuste —Medium/Heavy duty 

Norme / Standard  Conforme—Complies with ANSI/BHMA A156.14 Grade 1 



 

Liste des pièces ensemble UT‐2000S / Parts list UT‐2000S series 

Nom / Name  Image / Picture  Qté / Qty 

Rail UT‐2000S track    1 

Chariot / Hanger UT‐2010 
    2 

Palque de fixaƟon / Fixing plate    2 

Boulon en T / T‐bolt    2 

Roue tournante / spinwheel    2 

Rondelle de blocage dentée  
Tooth washer    4 

Écrou hexagonal 5/16’’ HEX nut    4 

Butoir / Stop UT‐DS200    2 

Vis auto‐perçante /                     
Self‐drilling screw #10x2’’    4 

Guide décentré UT‐1050  
Offset guide UT‐1050    2 

Vis / Screw #10x1‐3/4’’    8 

Vis / Screw #8x3/4’’    10 

Fiche technique/ Technical sheet UT‐2000S 



InstallaƟon instrucƟons UT‐2000 & UT‐2000S series.       

Suitable for doors between 1‐3/8” and 1‐3/4” thick. 

1‐Cut rail 1/8” LESS than the TOTAL opening width. 

2‐Slide hangers UT‐2010 into rail, making sure sleeve ope‐
nings are all on the front side and screw the rail into the 

opening’s header. 

3a: Drill a 3/8” diameter hole at least 2” deep, at 3‐1/2” from 

each end of the door. 

3b: Drill 1/8” diameter holes 1‐1/2” deep for the fixing plate 

screws. 

4‐Proceed with the assembly of the fixing plates as follows: 

A: Take a T‐bolt, insert a toothed washer, two hex nuts, and 

then another toothed washer. 

 

 

B: Insert the fixing plate UT‐2020. 

 

 

 

C: Insert the spinwheel UT‐2040. 

5‐Align the fixing plate with holes drilled in step 3B. 

Screw on the fixing plates using #10 x 1‐3/4” screws.  

A 

B 

C 

6‐PosiƟon the door under the hangers and insert the T‐
bolts into the sleeve openings.  

7‐Place the guides UT‐1050 on the floor, on both sides 

of the door and screw into place using #8 x3/4” screws. 



InstallaƟon instrucƟons UT‐2000 & UT‐2000S series.       

Suitable for doors between 1‐3/8” and 1‐3/4” thick. 

8‐Set the door level and adjust its height by screwing or uns‐
crewing the spinwheel UT‐2040.  

9‐Once adjustment is made, lock the bolt by Ɵghtening the 

5/16” hex nut. 

 

 

 

10‐To avoid accidental door detachment, Ɵghten the other 

5/16” hex nut against the hanger.  

Note: If installing a fascia, it is important to leave a ½” space 

between the door and the fascia to allow removal and repla‐
cement of the door. 

11‐Slide the stopper UT‐DS200 into the rail at the desired stop 

point and aƩach to rail using #10 x 2” screws. 

Parts list UT‐2000 series 

Name Picture QuanƟty 

UT‐2000 track  1 

Hanger UT‐2010 

 
 2 

Fixing plate  2 

T‐bolt  2 

spinwheel  2 

Tooth washer  4 

5/16’’ HEX nut  4 

Stop UT‐DS200  2 

Self‐drilling screw #10x2’’  4 

UT‐1050 offset guide  2 

Screw #10x1‐3/4’’  8 

Screw #8x3/4’’  10 


